
 

1 

 

 

 
 

 

 

 New York City Department of Environmental Protection 

Town+Gown Request for Proposals 

under the Consortium Contract 

Croton Filtration Plant: Analysis of Biologically Activated Carbon Study (the Project) 

 

I.  General Items 

A.  Invitation to Submit Proposals in Response.  The New York City Department of Environmental 

Protection (the “Requestor” or “DEP”) invites the Consultants under the Town+Gown Master Academic 

Consortium Contract (the “Consortium Contract”), to submit Proposals in Response to the Croton 

Filtration Plant: Analysis of Biologically Activated Carbon Request for Proposals (the Town+Gown RFP), 

pursuant to the terms and provisions of the Consortium Contract and this Town+Gown RFP.  All defined 

terms used herein but not defined have the meanings assigned to them in the Consortium Contract. 

B.  Due Date for Receipt of Proposals in Response.   Consultants shall submit their Proposals in Response 

ONLY via email, no later than 5:00 P.M., November 21, 2024, to Jeanne Schreiber, RFP Administrator, at 

jschreiber@dep.nyc.gov.  Please note that there is a 5 MB file size limit. If a Consultant chooses not to 

submit a Proposal in Response, such Consultant shall submit a No Bid Response form (which is attached 

to this document as Attachment A for the purpose of convenience and is downloadable from the 

Town+Gown website at (http://www1.nyc.gov/site/ddc/about/town-gown-advisory-council.page) no 

later than 5:00 P.M., November 21, 2024, to Jeanne Schreiber, RFP Administrator, at 

jschreiber@dep.nyc.gov. 

 

C.  Inquiries and Requests from Consultants for Clarification or Explanation.   If a Consultant wishes to 

make an inquiry or request a clarification or explanation with respect to this Town+Gown RFP, such 

Consultant must make such inquiry or request in writing sent via email ONLY to Jeanne Schreiber, RFP 

Administrator, at jschreiber@dep.nyc.gov, no later than 5:00 P.M., October 21, 2024.  In the event the 

Requestor determines that it is necessary to respond to such inquiry or request in writing, such response 

will be furnished as an addendum to this Town+Gown RFP (an Addendum) and will be sent to all 

Consultants as described below.  If the Requestor deems it necessary, it may arrange a meeting or 

conference call with all interested parties prior to the submission date to address questions or concerns. 

http://www1.nyc.gov/site/ddc/about/town-gown-advisory-council.page
mailto:jschreiber@dep.nyc.gov
mailto:jschreiber@dep.nyc.gov


 

2 

 

 D.  Addenda to Town+Gown RFP.   If the Requestor determines that it is necessary to respond to an 

inquiry or request for clarification or explanation from a single or several Consultants in writing, such 

writing will be in the form of an Addendum to this Town+Gown RFP, which will become part of the 

requirements for such Town+Gown RFP, and sent by Town+Gown/DDC to all the Consultants to which 

the Town+Gown RFP was issued.  In addition, it will be necessary for such Consultants to acknowledge 

receipt of an Addendum to a Town+Gown RFP by attaching an original signed copy of the Addendum to 

its Proposal in Response. 

E.  The Name and Contact Information of the Requestor’s Procurement Process Contact.  All Proposals in 

Response, Inquiries or Requests for Clarification or Explanation, and receipts of any Addenda, shall be 
sent via email ONLY to: 

 

Jeanne Schreiber 

RFP Administrator, DEP  

jschreiber@dep.nyc.gov 

II. The Research Project 

A. Background 

The New York City Croton Water Supply System is capable of delivering up to 290 million gallons of 

water per day through the Croton Filtration Plant, which is located in Bronx, NY. The Croton Filtration 

Plant (CFP) is a conventional water treatment plant that uses a Dissolved Air Flotation (DAF) clarification 

process “stacked” over granular activated carbon (GAC)/sand dual media gravity filters. The DAF clarified 

water is conveyed to the gravity filters underneath where remaining particulates and contaminants (i.e., 

Dissolved Organic Carbon (DOC) and emerging contaminants) are removed through the GAC media.  

 

More specifically, CFP accomplishes treatment through the following processes in sequence: coagulation 

using alum-a cationic polymer used as a coagulant aid and sulfuric acid used for pH adjustment; DAF for 

clarification; filtration through 3.5 ft. Granular Activated Carbon (GAC) and 1ft. of sand; UV disinfection; 

and finally, chemical treatment. The chemical treatment consists of sodium hypochlorite for disinfection 

as well as to maintain residual fluoride to combat tooth decay, orthophosphate for corrosion control, 

and sodium hydroxide for pH adjustment and corrosion control.  

 

In 2015, CFP was brought online with dual media sand/anthracite as the filter media. Intermediate 

sodium hypochlorite was added upstream of the filters to maintain an oxide coating for dissolved 

manganese removal. Since the anthracite was replaced with GAC media, intermediate sodium 

hypochlorite addition has been discontinued, and an alternative method of dissolved manganese 

treatment was installed. A chlorine dioxide facility was recently constructed approximately 30 miles 

upstream from the CFP at the Croton Lake Gatehouse to provide pretreatment oxidation for dissolved 

manganese removal. 

mailto:jschreiber@dep.nyc.gov


 

3 

 

 

In 2018, customer complaints for taste and odor increased when the CFP was online. BWS determined 

that the likely cause was Geosmin and 2-MethylIsoborneol (MIB). To combat the odor and taste 

complaints, the anthracite was removed and replaced with GAC in 2020. Treatment requirements were 

met and the aesthetic issues of color, and taste and odor were all reduced as soon as the GAC media 

was installed. However, GAC is exhausted quickly, and testing is needed to determine if taste and odor 

removal through GAC filters can be improved.  

 

A range of water quality parameters for Croton water are provided below: 

 

Water Quality Parameters Average Range 

Temperature (°C) 11 2 - 22 

pH 7.8 7.4 – 8.6 

Conductivity (µs/cm) 411 331 - 459 

TOC 3.1 1.6 – 4.0 

Turbidity (NTU) 0.92 0.21 – 4.9 

Alkalinity (mg/L as CaCO3) 72 61 - 82 

UV254 (cm-1) 0.08 0.04 – 0.12 

 

B. General Research Project Description: 

The purpose of this Project is to study whether the GAC at the CFP is able to convert to Biological 

Activated Carbon (BAC) in order to improve plant functionality and extend the lifespan of existing GAC 

media. Biofiltration relies on water quality that supports growth of microorganisms; therefore, it will be 

necessary to determine if the Croton Water Supply System (Croton Supply) will sustain BAC.  

 

The Consultant shall be required to perform a desktop evaluation to determine if the Croton GAC media 

can be converted to BAC, then conduct pilot studies to evaluate impacts to filtration performance and 

production. The Consultant will need to evaluate filter runtimes and the biologic activity within the 

Croton Supply, and the subsequent effect the GAC going biologic. If the BAC develops, the Consultant 

shall determine if BAC is beneficial through improved treatment performance, while filter throughput 

will determine if the change is sustainable.  

 

The effectiveness of BAC filtration in emerging contaminant removal will be studied in four columns of 

6” diameter pipe that have been installed and plumbed to the DAF basin effluent within the CFP 

(Clarified Zone). Water from the Clarified Zone within process train is fed into the columns at a rate of 1 

GPM, to simulate about 6 MGD flow through the full-sized filter and a static height of water over the 

media that is equal to existing filters. The columns are fitted with equipment to monitor for flow and 

headloss, and are designed so that additional sampling ports could be added, as needed.  Additional 

samples can be collected from the CFP Clarified Zone prior to filtration using an existing sampling port.  

 



 

4 

 

The study is planned for 12 months during a time that encompasses the CFP being operational for a 

minimum of 9 months as detailed below under C. Research Project Objectives. The project will begin 

with an extensive literature survey. DEP will provide full-scale plant information required to evaluate 

BAC filtration for emerging contaminant removal in Task I.  Task II constitutes the main experimental 

phase of the project, for which the work plan will be developed in collaboration with DEP’s Bureau of 

Water Supply (BWS) and the Project staff.   

 

C.  Research Project Objectives 

 

Task 1:  Desktop Evaluation (2 months) 

This task consists of a desktop evaluation that includes a literature review and model potential biomass 

development.  

 

Desktop Evaluation: The Consultant shall perform a desktop evaluation, including a literature review to 

determine potential for the existing CFP GAC filter media to operate as a BAC filter, and to evaluate 

biofiltration to meet treatment objectives for the Croton water supply by modeling potential biomass 

development and biodegradation of the following contaminants that includes, but is not limited to: 

 

• DOC 

• Dissolved Mn 

• Taste & Odor causing compounds 

• Emerging contaminants 

 

The Consultant’s desktop evaluation shall utilize modeling tools to study the Croton water supply. The 

Consultant’s desktop evaluation shall include modeling the initial acclimation process and a simulation 

of biodegradable organic matter removal (i.e., BIOFILT Model (Hozalski et al.)) and a Conversion 

Assessment Tool for potential contaminant removal ranges based on the CFP operating characteristics 

(i.e., Upadhayaya et al.) to evaluate optimization strategies (including nutrient augmentation). The 

Consultant may use Biodegradable Dissolved Organic Carbon (BDOC) of the natural water to determine 

the ideal nitrogen and phosphorus required to promote a biomass. BWS will make available data for 

Nitrate, Total Nitrogen, Total Dissolved Nitrogen, and Ammonia (as N), which are measured monthly for 

the source water supply. In addition, phosphoric acid is added to the finished water and may be 

adjusted via the backwash water.   

 

Deliverable: Desktop Evaluation Workshop and Report – the literature review and results of the desktop 

evaluation will be submitted to determine if full-scale pilot testing (Task 2) is appropriate. The report 

should define next steps. The three-hour workshop shall be held at a DEP location. The Consultant shall 

present the findings of the report and facilitate discussion. A revision of the report based on the 

workshop and comment tracking log will be resubmitted. 

  



 

5 

 

Task 2:  Bench Testing + Pilot Testing  

Task 2 consists of a bench test and a pilot test to determine whether the GAC in the CFP has the 

potential to go biological and, if so, observe its ability to treat water through the CFP. 

 

⚫Task 2a  Bench Testing is intended to demonstrate the potential for biologic activity on GAC 

media.  

⚫Task 2b is a large-scale pilot test using existing columns at the CFP. The findings of Task 2b will 

be incorporated into the mid-year and final reports and provide data and recommendations for 

future plant operations. Task 2b will commence when Task 2a is approved by the Project 

Manager.  

 

Task 2a: Bench Testing (3 months) 

Task 2a serves to verify the ability of the GAC to go biological via a water quality analysis to quantify the 

organic carbon that can be assimilated into biomass and, if so, a coupon study to measure Biofilm 

growth. Jar testing shall be done by the Consultant to generate clarified water for AOC/BDOC testing. If 

Biofilm formation rate is measured, then schematics and a protocol for the flow-through coupon test rig 

shall be provided. 

• Water Quality Analysis: the Consultant shall quantify the organic carbon that can be assimilated 